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Pancreatic Infections

Indication

Acute Cholecystitis

First Line Antimicrobials

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Empiric IV to PO switch: Cefaclor LA 750mg BD PO AND Metronidazole 400mg TDS PO

NON-immediate-onset and NON-severe Penicillin Hypersensitivity

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO  (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B.

Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Empiric IV to PO switch: Cefaclor LA 750mg BD PO AND Metronidazole 400mg TDS PO

IMMEDIATE-onset or SEVERE Penicillin Hypersensitivity

Ciprofloxacin 500mg BD PO  (excellent oral bioavailability) or 400mg BD IV only where oral route is not feasible

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered.

AND

Metronidazole 400mg TDS PO (excellent oral bioavailability)  or 500mg TDS IV only where oral roue is not feasible

+/-

Gentamicin 5mg/kg daily IV (if clinical sepsis)

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Comments

N.B. Review need for gentamicin daily.  Avoid durations in excess of 5 days.

Microbiological Investigations:

• Blood cultures if systemically unwell

ALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.

Duration of Treatment

5 to 7 days
Indication

Acute Cholangitis

First Line Antimicrobials

Pip/tazobactam 4.5g TDS IV

AND

Gentamicin 5mg/kg daily IV

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Penicillin Hypersensitivity

Ciprofloxacin 500mg BD PO  (excellent oral bioavailability) or 400mg BD IV only where oral route is not feasible

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered.

AND

Metronidazole 400mg TDS PO (excellent oral bioavailability) or 500mg TDS IV only where oral route is not feasible

AND

Gentamicin 5mg/kg daily IV

N.B. Adjust dose if renal impairment, trough level monitoring required, click on link above for calculator and guideline.

Comments

N.B. Review need for gentamicin daily.  Avoid durations in excess of 5 days.

Microbiological Investigations:

• Blood cultures

• Specimen of biliary drain fluid or abscess if aspirated

ALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.

Duration of Treatment

7 days - ultimate duration dictated by clinical response, blood culture results and adequate source control (e.g. adequate drainage).
IndicationAcute PancreatitisAntibiotics are not routinely indicated inpancreatitis.  They are indicated for sepsis,necrotising pancreatitis with > 30% necrosis andacute gallstone pancreatitis.If the patient has clinical sepsis, ensure the “Sepsis 6”care bundle is completed within 1 hour.  Reviewindication for ongoing antimicrobials once cultureresults available.First Line AntimicrobialsPip/tazobactam 4.5g TDS IV+/-Gentamicin 5mg/kg daily IVN.B. Adjust dose if renal impairment, troughlevel monitoring required, click on link abovefor calculator and guideline.Penicillin HypersensitivityCiprofloxacin 500mg BD PO (excellent oralbioavailability) or 400mg BD IV only where oral route is notfeasibleN.B. Risk of long-lasting and disabling adverse effects withquinolones, mainly involving muscles, tendons and bonesand the nervous system.  Consider potential to prolong theQT interval. Consider that seizure threshold may belowered.ANDMetronidazole 400mg TDS PO  (excellent oralbioavailability) or 500mg TDS IV only where oral route is notfeasible+/-Gentamicin 5mg/kg daily IVN.B. Adjust dose if renal impairment, trough levelmonitoring required, click on link above for calculator andguideline.CommentsMicrobiological Investigations:•Blood cultures if systemically unwell•Specimen of abscess if aspiratedALWAYS REVIEW empiric therapy inconjunction with C&S after 48 hours.Duration of Treatment7 days – ultimate duration dictated by clinical response, blood culture results and adequate source control (e.g. adequate drainage).IndicationSpontaneous Bacterial PeritonitisFirst Line AntimicrobialsCef-TRI-axone 2g once daily IVNON-immediate-onset and NON-severe Penicillin HypersensitivityCef-TRI-axone 2g once daily IVIMMEDIATE-onset or SEVERE Penicillin HypersensitivityCiprofloxacin 500mg BD PO  (excellent oral bioavailability) or 400mg BD IV only where oral route is not feasibleN.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons andbones and the nervous system.  Consider potential to prolong the QT interval. Consider that seizure thresholdmay be lowered.CommentsMicrobiological Investigations:•Blood cultures if systemically unwell•Send specimen of ascitic fluid in universal container, EDTA bottle and blood culture bottlesfor white cell count and C&SALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.Gastroenterology consult recommended.Duration of Treatment5 days

section://adult-gentamicin-once-daily-dosing-guideline
section://adult-gentamicin-once-daily-dosing-guideline
section://adult-gentamicin-once-daily-dosing-guideline
section://adult-gentamicin-once-daily-dosing-guideline
section://adult-gentamicin-once-daily-dosing-guideline
section://adult-gentamicin-once-daily-dosing-guideline
section://adult-gentamicin-once-daily-dosing-guideline

	Louth: Antimicrobial Guidelines - Louth Hospitals: Antimicrobial Guidelines: Hepatobiliary and Pancreatic Infections 

